YANMAR PARTS CATALOG

0CD10-M49100EN

Last update Jan., 2011




PREFACE

1. This Parts Catalog is the 1st edition of DGY17/20/27/31 Diesel Engine for SHIN-DAIWA.

2. Model name

Pub. No. : 000Y00D4910
Published : January,1994

Engine model

Vehicle

Products

Model name

Vehicle made by

DGY17/20/27/31

GENERATOR

SHIN-DAIWA




Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) (©) (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



Fig. No

. Fig. Name

DGY17/20/27/31

1

H W

10.
11.
12.
13.
14.
15.
16.

17.

. CYLINDER BLOCK

. CYLINDER HEAD & BONNET

. AIR CLEANER

. MUFFLER

. CRANKSHAFT,PISTON & CAMSHAFT
. LUB.OIL PUMP & GOVERNOR

. COOLING & STARTING DEVICE

. FUEL INJECTION PUMP

. FUEL TANK & FUEL LINE
STARTING MOTOR & DYNAMO
TOOLS,LABEL & GASKET SET
FRAME & BATTERY

SOUND PROOF CASE
GENERATOR
PANEL(DGY17N/20N/27N-E/31N-E)
PANEL(DGY17/20N-E)

PANEL(DGY17/20/27/31N-M)

Contents

Fig. No.

Fig. Name



0CD10-M49100

H A)=DGY17/20N D)=DGY27/31N-E
Flg-l- CYLINDER BLOCK EB;:DGYl?/ZON-E EE;:DGY27I31N-M
(C)=DGY17/20N-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
D14270-01100 1A 1 714271-01560 BLOCK ASSY, CYLINDER 1 1 1
D14371-01100 1B 1 714371-01560 BLOCK ASSY, CYLINDER 1 1
853322381288 3 2 114350-01700 COVER 1 1 1 1 1
D3257-01700 4 2 26106-100122  BOLT, M10X 12 PLATED 2 2 2 2 2
D14378-01710 5A 1 114250-01200  BOLT, HEAD 2 2 2
biazra 01710 5B 1  114350-01200  BOLT, HEAD 2 2
D14350-02100 6A 1 114250-01210  BOLT, HEAD 2 2 2
6B 1 114350-01210  BOLT, HEAD 2 2
7A 1 114250-01220  NUT, CYLINDER HEAD 2 2 2
7B 1 114350-01220  NUT, CYLINDER HEAD 2 2
8A 1 124950-01250  WASHER 4 4 4
8B 1 105225-01240  WASHER 4 4
9A 1 114250-01250  NUT, CAP 2 2 2
9B 1  114350-01250  NUT, CYLINDER HEAD 2 2
10A 1 114250-01340  GASKET, HEAD 1 1 1
10B 1 114350-01340  GASKET, HEAD 1 1
1A 1 114250-01380  O-RING 1 1 1
1B 1  114350-01380  O-RING 1 1
12A 1 114250-01412  GASKET, CRANK CASE 1 1 1
12B 1  114350-01412  GASKET, CRANK CASE 11
13A 1 183250-01450  COVER, CRANK CASE 11 1
13B 1 183350-01450 COVER, CRANK CASE 1 1
15A 2 114250-02100  BEARING, MAIN 1 1 1
15B 2 114350-02100  BEARING, MAIN 11
17 1 105425-01690 PLUG, 16 2 2 1 1
18A 1 160710-01760  CAP ASSY, L82 1 1 1
18B 1 160910-01740  CAPASSY 11
20 2 24311-000180  O-RING, 1AP18.0 1 1 1 1 1
21 1  114250-01800  SHIM SET 1 1 1 1 1
26 1  114250-01830  COVER 1 1 1 1 1
27 1 114250-01840  GASKET 11 1 1 1
28 1 160110-01870  PLUG, RUBBER 11 1 1 1
29 1 183366-08290  WASHER 1 1 1 1 1
30 1 183366-08351  NIPPLE, DRAIN 1 1
31 1 26106-080122  BOLT, M8X 12 PLATED 11 1 1 1
32 1 114250-35150  PIPE, OIL INLET 11 1 1 1
33 1 183250-39450  SWITCH, 1.0KG 1 1 1 1 1
34 1 183366-39460  JOINT 1 1 1 1 1
35 1 171022-39470  TERMINAL, EARTH 11 1 1 1
36 1 22117-100000  WASHER, 10 1 1 1 1 1
37 1 22312-080120  PIN, PARALLEL M8X12 2 2 2 2 2
20 43 38A 1 26106-060252  BOLT, M6X 25 PLATED 14 14 14
/ 38B 1 26106-080352  BOLT, M8X 35 PLATED 1 1 1 15 15
& 39 1 26226-060182  STUD, M6X 18 1 1 1 1 1
DGY17,/20N-M 40 1 26226-060222  STUD, M6X 22 2 2 2 2 2
DGY27/31N-M 41 1 26366-060002  NUT, M6 3 3 3 3 3
42 1 26557-040082  SCREW, M4X 8 11 1 1 1
43 1 22190-160002  WASHER, SEAL 16 2 2 2 2 2
44 1 114250-02030  RETAINER, BEARING 1 1 1 1 1
Z‘;"&a&t\s{ FOR REPAIR. 45A 1 114250-02113  BEARING, HR6306G3C3 1 1 1
(2) UNDER-SIZE(U.S=0.25)PART. 45B 1 114350-02113  BEARING, B35-135G3C3 11
(3) UNDER-SIZE(U.S=0.50)PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

1 A)=DGY17/20N D)=DGY27/31N-E
Flg-l- CYLINDER BLOCK EB;:DGYl?/ZON-E EE;:DGY27I31N-M
(C)=DGY17/20N-M (F)=
No. Lewv. Parts No. Description ' |
A (B) () O (B ¢
bi4270-01100 46 1  160110-02220  SEAL, OIL 1 1 1 1 1
D14371-01100 47A 1 160210-02220  SEAL, 25X41.2X8 1 1 1
853522-81288 47B 1 160110-02220  SEAL, OIL 11
D83257-01700 48A 1 24101-062050 BEARING, BALL 6205C3 1 1 1
pBaser 91700 48B 1 24101-062060 BEARING, BALL 6206C3 11
g}ggg:gézég 49 1  24162-152112  BEARING, 152112 1 1 1 1 1
014350-02100 50A 1 114250-02200  BEARING, 0.25 US 1 1 1 2
D83252-77300 50B 1  114350-02200 BEARING, 0.25 US 1 1 2
51A 1 114250-02210  BEARING, 0.50 US 1 1 1 3
51B 1 114350-02210  BEARING, 0.50 US 1 1 3

43

0]~
L0
&

DGY17/20N-M

DGY27/31N-M

Remarks
(1) ONLY FOR REPAIR.

(2) UNDER-SIZE(U.S=0.25)PART.
(3) UNDER-SIZE(U.S=0.50)PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M49100

H A)=DGY17/20N D)=DGY27/31N-E
Flg " 2 " CYLI N D ER H EAD & BON N ET EB;:DGY17/20N-E EE;ZDGY27/31N-M
(C)=DGY17/20N-M (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
014250-11101 1A 1 114250-11020  HEAD ASSY, CYLINDER 1 1 1
D14870-11101 1B 1 114870-11020  HEAD ASSY, CYLINDER 101
Dlaco0-11200 5A 1 114250-11101  VALVE, INTAKE 1 1 1
Da3262-03200 58 1  114350-11101  VALVE, INTAKE 11
D83382-03200 6A 1 114250-11113  VALVE, EXHAUST 101 1
6B 1 114350-11113  VALVE, EXHAUST 11
7A 1 114250-11120  SPRING, VALVE 2 2 2
7B 1 114350-11120  SPRING, VALVE 2 2
0GY17/20N-M 8A 1 114250-11180  RETAINER, SPRING 2 2 2
DGY277/31N-M ) 1 101158-11180  RETAINER, SPRING 2 2
9A 1 714250-11570 COTTERASSY 2 2 2
9B 1 27310-060001  COTTER, 6 2 2
1 1 114250-11290  SUPPORT, ROCKER ARM 1 1 1
14A 1 114250-11340  SEAL, VALVE STEM 2 2 2
14B 1  114350-11340  SEAL, VALVE STEM 2 2
15 1  114250-11460  GASKET, NOZZLE 101 1 1 1
16 1 114350-11470  SPACER, NOZZLE 101 1 1 1
17 1 114250-11600  WASHER 2 2 2 2 2
18 1 114250-11651  ARM, ROCKER 1 1 1 1 1
20 2 114250-11240  SCREW, VALVE ADJUST 101 1 1 1
21 2 26756-060002  NUT, LOCK M6 101 1 1 1
22A 1 714270-11660 ARM ASSY, ROCKER 1 01 1
22B 1 714370-11660  ARM ASSY, ROCKER 101
25 2 114250-11240  SCREW, VALVE ADJUST 11 1
26 2 26756-060002  NUT, LOCK M6 1 1 1 1 1
27A 2 119260-11370  CAP, VALVE 101 1
278 2 105010-11490  CAP, VALVE 11
28A 1 119260-11370  CAP, VALVE 1 01 1
288 1 105010-11490  CAP, VALVE 101
29 1 114250-11900  RETAINER, NOZZLE 101 1 1 1
30 1 22351-040008  PIN, SPRING 4.0X 8 1 1 1 1 1
31 1 26106-080452  BOLT, M8X 45 PLATED 101 1 1 1
32 1 26226-060502  STUD, M6X 50 2 2 2 2 2
33 1 26366-060002  NUT, M6 2 2 2 2 2
34 1 183250-03410 LEVER, DECOMPRESSION 101 1
35 1 183250-03450  BRACKET, LEVER 11 1
36A 1 183250-03510  LINK 1 1
368 1 183350-03510  LINK 1
37 1 183250-03550  JOINT 2 2 2
38 1 114250-11310  GASKET, BONNET 1 1 1 1 1
39A 1 183250-11951  BONNET ASSY, HEAD 101 1
398 1 114250-11951  BONNET ASSY, HEAD 1 1
41A 2 183250-03601  SHAFT, DECOMPRESSION 11 1
41B 2 114250-03591  LEVERASSY 1 1
44 2 114250-03640  SPRING,DECOMPRESSION 101 1 1 1
46 2 22312-030160  PIN, PARALLEL M3X16 1 1 1 1 1
49 1 129100-61850  PLUG, 12 1 1
50 1 160670-66350  COLLAR 11 1
51 1 26106-060202  BOLT, M6X 20 PLATED 1 1 1
52 1 26106-060552 BOLT, M6X 55 PLATED 2 2 2 2 2
53 1 26366-060002  NUT, M6 11 1

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

; A)=DGY17/20N D)=DGY27/31N-E
Flg .2. CYLINDER HEAD & BONNET EB;:DGYl?/ZON-E EE;:DGY27/31N-M
(C)=DGY17/20N-M F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
D14250-11104 54 1 26476060142  SCREW, TAPPING M6X14 2 2 2
D14870-11101 55 1 26756-060002 NUT, LOCK M6 1 1 1

D14250-11200

D14254-11240
— 4 D83282-03200

D83382-03200

D14278-76500

418

DGY17/20N-M
DGY27/31N-M

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

H A)=DGY17/20N D)=DGY27/31N-E
Flg-‘?’- AIR CLEANER EB;:DGYl?/ZON-E EE;:DGY27I31N-M
(C)=DGY17/20N-M (F)=
No. Lev. Parts No. Description Qty |
D14270-12100 (A (B) (©) ) ® F
b1ae70-12110 1A 1 114250-12010  PIPE, AIR INTAKE 1 1 1
01437015500 1B 1 114350-12011  PIPE, AIR INTAKE 11
D14370-12510 2A 1 114250-12200  GASKET 11 1
3%35;8:;3288 2B 1 114350-12201  GASKET 1 1
D14270~12800 3 1 114250-12210  GASKET, AIR CLEANER 1 1 1 1 1
4 1 114650-12350 GROMMET 1
5A 1  714250-12560 CLEANER ASSY, AIR 1 1 1
58 1 783366-12560 CLEANERASSY, AIR 1 1
7 2 114250-12520  COVER, AIR CREANER 1 1 1 1
8A 2 114250-12530  CASE ASSY, CLEANER 1 1 1
8B 2 183366-12530 CASE ASSY 1 1
9 2 114250-12560  WASHER, SEAL M6 1 1 1 1 1
DGY27/31N-E 10 2 114250-12580  ELEMENT 1 1 1 1 1
DGY27/31N-M 11 2 114250-12550  NUT, WING M6 1 1 1 1 1
12 1 183366-12590  HOSE, CLEANER 1 1
13 1 26106-060252  BOLT, M6X 25 PLATED 1 1 1 2 2
14 1 26226-060142  STUD, M6X 14 1 1 1 1 1
15 1 26366-060002  NUT, M6 3 3 3 3 3
16 1 26226060552  STUD, M6X 55 2 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

H A)=DGY17/20N D)=DGY27/31N-E
Flg 4. MUFFLER EB;:DGYl?/ZON-E EE;:DGY27I31N-M
(C)=DGY17/20N-M F=
No. Lev. Parts No. Description Qty |
083284-13100 A (B () O () A
D3284-13100 1 1  114250-13200  GASKET, MUFFLER 1 1 1 1 1
Da3320- 13101 2 1 183671-13210  GASKET 1 1
D83394-13100 3 1 26216-080182  STUD, M8X 18 2 2 2 2 2
014270-13600 4A 1 183284-13050 MUFFLER ASSY 1 1
D14270-13620
D14678-13800 4B 1 183366-13300 MUFFLER ASSY 1 1
4C 1 183350-13512  MUFFLER ASSY 1
5 2  183284-13500  MUFFLER 1 1
6 2 183284-13550 COVER 101
7 2 114252-13950  BOLT, M6X8 4 4
11A 1 183204-13600  PIPE 1
1B 1 183394-13600  PIPE 1
13 1 22213-080000 WASHER, SPRING 8 2 2
14A 1 26106:080162  BOLT, M8X 16 PLATED 1 1
148 1 26014-060142 BOLT, M6X 14 4 4
14C 1  26106-060162  BOLT, M6X 16 PLATED 2
15 1 26013-080302  BOLT, M8X 30 2 2
16 1 26366-080002  NUT, M8 2 2 2 2 2
17 1 26106-060202  BOLT, M6X 20 PLATED 2 2
18 1 11465813800  PIPE 1 1

DGY17/20N-M
DGY27/31N-M

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

Fig.5. CRANKSHAFT,PISTON & CAMSHAFT EQ;BEE%SEE giggg@is;
(C)=DGY17/20N-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

D14780-14100 1A 1 714780-14580 CAMSHAFT ASSY 1 1 1

014880-14100 . -

DB83786-21100 1A-1 1 714780-14581 CAMSHAFT ASSY, D 1 1 1 R
083886-21100 (A=EZZ2Z272) (B=E ) (C=E )

D14780-21500

1178151200 1B 1 714880-14580 CAMSHAFT ASSY 1 1
Di4881-21500 5 1 114250-14200  TAPPET 2 2 2 2 2
DB3357-21500 6 1 114250-14260 TAPPET 1 1 1 1 1
ggjggg:gg}gg 7A 1  114250-14450  ROD ASSY, PUSH 2 2 2
D14250-23100 7B 1  114350-14450  ROD ASSY, PUSH 2 2
014350-23100 8 1 103854-01221  NUT, CYLINDER HEAD 101 1 1 1
9A 1 783292-21700 CRANKSHAFT ASSY 1 1 1
9B 1 783392-21700 CRANKSHAFT ASSY 1 1
14A 1 183250-21350  SPACER, CRANKSHAFT 1 1 1
14B 1 183350-21350  SPACER, CRANKSHAFT 1 1
15A 1 114780-21400  FLYWHEEL 1
158 1 114781-21590  FLYWHEEL ASSY 1
15C 1 183266-21590  FLYWHEEL ASSY 1
15D 1 114881-21590  FLYWHEEL ASSY 1
15E 1  183366-21590  FLYWHEEL ASSY 1
17A 2 114262-21600 GEAR, RING 1 1
17B 2 114362-21600  GEAR, RING 1 1
18 1 114250-21550  WASHER 1 1 1 1 1
19 1 22512-040120  KEY, 4X 12 1 1 1 1 1
20A 1 714280-22720  PISTON ASSY, D 1 1 1
208 1 714380-22720  PISTON ASSY, D 1 1
22A 2 71425022502  RING SET, PISTON 1 1 1
228 2 71435022502  RING SET, PISTON 1 1
28A 1 114250-22302  PIN, PISTON D=19 1 1 1
28B 1 114350-22301  PIN, PISTON D=21 1 1
29A 1 22252-000190 RING, 19 2 2 2
298 1 22252-000210 RING, 21 2 2
30A 1 714250-23703  ROD ASSY, CONNECTING 1 1 1
30B 1 714350-23704  ROD ASSY, CONNECTING 1 1
33 2 114250-23200  BOLT, CONNECTING ROD 2 2 2 2 2
34 2 114250-23220  NUT 2 2 2 2 2
35 2 114250-23250  WASHER 2 2 2 2 2
36 2 22312-030080  PIN, PARALLEL M3X 8 2 2 2 2 2
37A 2 714250-23600 BEARING, CRANK PIN 1 1 1
37B 2 714350-23600 BEARING, CRANK PIN 1 1
39A 1 714280-22620  PISTON ASSY, 0.25 0S 1 1 1 1
158 398 1 714380-22620 PISTONASSY, 0.25 OS 1 1 1
15C 150 41A 2 714250-22542  RING SET, 0.25 0S 1 1 1 1
15€ 41B 2 714350-22542  RING SET, 0.25 0S 11 1
Bg g%g%:m Bg%%g%:g 45A 1 71428022580  PISTONASSY, 0.50 OS 1 1 1 2
458 1 714380-22580  PISTON ASSY, 0.50 OS 1 1 2
47A 2 714250-22550  RING SET, 0.50 OS 1 1 1 2
478 2 714350-22550  RING SET, 0.50 OS 11 2
51A 1 714250-23610 BEARING ASSY, 0.25 1 1 1 3
51B 1 714350-23610  BEARING ASSY, 0.25 11 3
(Rl‘;’ga\‘/rl';;_gzao S=0.25)PART. 53A 1 714250-23620  BEARING, 0.50 US 1 1 1 4
(2) OVER-SIZE(O.S=0 50)PART. 538 1 71435023620 BEARING, 0.50 US 1 1 4
(3) UNDER-SIZE(U.S=0.25)PART.
(4) UNDER-SIZE(U.S=0.50)PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

Fig.6. LUB.OIL PUMP & GOVERNOR

(Ay=DGY17/20N
(B)=DGY17/20N-E
(C)=DGY17/20N-M

(D)=DGY27/31N-E
(E)=DGY27/31N-M
(F)=

No. Lewv. Parts No. Description R
D14770-32100 A B () DO () (A
biazo0-38110 1 1 114250-32010  PUMP ASSY, OIL 1 1 1 1 1
D14870-61100 6 1 114250-32070  COVER 11 1 1 1
DG3907 oo1m0 7 1 714770-61700  GOVERNOR ASSY 1 1 1 1 1
Diae70-06500 12 1 103338-32570  O-RING 1 1 1 1 1
DA3285-66400 13 1 22312-030160  PIN, PARALLEL M3X16 11 1 1 1
Dassee-bo400 14 1 26476-060142  SCREW, TAPPING M6X14 3 3 3 3 3
15 1 114250-35070  FILTER, OIL 1 1 1 1 1
16 1 24341-000224  O-RING, 1AS22.4 11 1 1 1
17 1 26106-060162  BOLT, M6X 16 PLATED 11 1 1 1
18A 1 714250-61501  LEVER ASSY, GOVERNOR 1 1 1
188 1 714350-61501  LEVER ASSY, GOVERNOR 11
23 2 22322-030200  PIN, TAPER 3X20 11 1 1 1
24 2 22322-030200  PIN, TAPER 3X20 1 1 1 1 1
25 1 114270-61520  BEARING, NEEDLE 8 2 2 2 2 2
26 1 114770-61610  WASHER, THRUST 11 1 1 1
27 1 22137-080000 WASHER, 8 11 1 1 1
28 1 114770-61600  SEAL, OIL 11 1 1 1
29 1 183267-66350  LEVER, LOCK 1 1
30A 1 114770-66010  SPRING, REGULATOR 1 1 1
30B 1 114870-66010  SPRING, REGULATOR 1
31 1 114883-66060  HANDLE, REGULATOR 1 1
32A 1 183350-66420  WIRE, L=180 1
32B 1 183266-66110  WIRE 1 1
32C 1 183285-66420  WIRE 1 1
33 1 114252-66120  BRACKET 1 1
34 1 114250-66200  SPRING, RETURN 11 1 1 1
35 1 183266-66210  SPRING 1 1
36 1 183266-66230 LEVER, LOCK 1 1
37 1 183267-66240  LEVER, LOCK 1 1
38 1 114252-66252  SPRING, RETURN 1 1
39 1 183250-66331  SPRING 1 1
40 1 183250-66410 COVER 101 1
41 1 114250-66440  BOLT, ADJUSTING 1 1
42 1  183250-66511  BRACKET ASSY, HANDLE 11 1
a4 2 18325066321  LEVER, LOCK 101 1
45 2 183250-66331  SPRING 11 1
46 2 183250-66341  NUT, LOCK 11 1
48 2 183250-66361  COLLAR 11 1
50 2 26106-060162  BOLT, M6X 16 PLATED 11 1
51A 1 114770-66550  LIMITER ASSY, FUEL 1 1 1 1
51B 1 114250-66550  LIMITER ASSY, FUEL 11 1 1 1 2
56 1 105225-66990  SCREW, M5X8.5 1 1
57 1 183350-55130 WASHER 1 1
DGY17/20N-M 58 1 22351-030012  PIN, SPRING 3.0X12 1 1
DGY27/31IN-M 59 1 23418-050000  GASKET, 5X1.0 11 1
60 1 26023-030082 SCREW, M3X 8 4 4
61 1 26476-060142  SCREW, TAPPING M6X14 11 1 1 1
62 1 26476-060202  SCREW, TAPPING M6X20 1 1
63 1  26106-060202  BOLT, M6X 20 PLATED 11 1
emarks 64 1 26557-040082  SCREW, M4X 8 2 2 2
(1) ONLY FOR DGY17N/17N-E/17N-M. 65 1 26696-100002  NUT, LOCK M10 11 1 1 1
(2) ONLY FOR DGY20N/20N-E/20N-M. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

; (A)=DGY17/20N (D)=DGY27/31N-E
F|96 LUB.OIL PUMP & GOVERNOR (B)=DGY17/20N-E (E)=DGY27/31N-M
(C)=DGY17/20N-M (F)=
No. Lev. Parts No. Description Qty |

D14770-32100 A B () DO () (A

biazo0-38110 66 1 26757-060002  NUT, LOCK M6 1 1
D14870-61100 67 1 22217-080000 WASHER, SPRING 8 1 1
DG3907 oo1m0 68 1 26347-060002  NUT, M6 1 1
D14270-66500
D14270-66500 69 1 26757080002  NUT, LOCK M8 1 1
D83285-66400
083352-66400
D14770-66500
DGY17/20N-M
DGY27/3IN-M
Remarks
(1) ONLY FOR DGY17N/17N-E/17N-M.
(2) ONLY FOR DGY20N/20N-E/20N-M. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

Fig.7. COOLING & STARTING DEVICE

DGY17/20N-M
DGY27/31IN-M

DGY27N-E
DGY3IN-E

[(s]

D14270-45100
D14370-45100
D83280-4520012
083380-4520012
014280-4550050
014380-4550050
083280-4550039
083380-4550039
D14270~45700
D14370-45700
D14260-76120
014388-76120
D14270-76500
D14278-76500
DB3366-95200

(Ay=DGY17/20N
(B)=DGY17/20N-E

(D)=DGY27/31N-E
(E)=DGY27/31N-M

(C)=DGY17/20N-M F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1A 1  114780-45100-R CASE, COOLING FAN 1 1

1B 1 183266-45110-2 CASE, COOLING FAN 1

1C 1 114360-45101-R CASE, COOLING FAN 1

1D 1 183366-45111-1 CASE, COOLING FAN 1
2A 1 114250-45211 COVER 1 1 1

2B 1 114870-45200 COVER 1 1
3 1 183366-45220 COVER ASSY 1 1
4 1 114250-45300 ABSORBER 4 4 4 5 5
5 1 183366-45300 SCROLL 1 1
6 1 114250-45310 COLLAR 4 4 4 5 5
7 1  114350-45320 RUBBER, SEAL 1 1
8 1 183366-45320 ISOLATOR 1
9 1  114250-45330 SEAL, FAN CASE L=875 1 1 1 1 1
10 1  114350-45340 COLLAR 1 1
11 1 183266-45360 SPONGE 1

12 1 183366-45410 COVER, FAN 1 1

13A 1 183266-45460 STAY, SCROLL 1

13B 1 183366-45460 STAY, SCROLL 1
14 1 183366-45600 FAN, COOLING 1 1
15 1 183720-55210 GROMMET 1 1
16 1 26557-060142 SCREW M 6X 14 1 1
17 1 26106-060142 BOLT, M6X 14 PLATED 1 1
18 1 26014-080302 BOLT, M8X 30 3 3
19 1 26106-060082 BOLT, M6X 8 PLATED 7 7
20 1 26106-060122 BOLT, M6X 12 PLATED 14 14

21A 1 26476-060142 SCREW, TAPPING M6X14 1 1 1

21B 1 26476-060202 SCREW, TAPPING M6X20 1 1
22 1  114370-45350 BOLT 4 4 4 5 5

24A 1 714260-76821 STARTER ASSY, RECOIL 1 1

24B 1  714880-76821 STARTER ASSY, RECOIL 1

26A 3 114260-76520 CASE, STARTER 1 1

26B 3 114880-76510 CASE, STARTER 1

27A 3 160260-76520 REEL 1 1

27B 3 160810-76520 REEL 1

28A 3 160260-76530 RATCHET 1 1

28B 3 160840-76530 RATCHET 1

29A 3 160260-76540 SPRING, SPIRAL 1 1

29B 3 160810-76540 SPRING, SPIRAL 1

30 3 160260-76550 WASHER, THRUST 1 1

31A 3  160260-76560 SPRING, FRICTION 1 1

31B 3 160840-76560 SPRING, FRICTION 1

32 3 160290-76570 SPRING, RETURN 1 1

33 3 160260-76580 COVER 1 1

34A 3  160260-76590 PLATE, FRICTION 1 1

34B 3 160810-76580 PLATE, FRICTION 1

35 3 160260-76600 CIRCLIP 1 1

37A 3 160260-76620 KNOB, STARTER 1 1

37B 3 160810-76620 KNOB, STARTER 1

38A 3 160260-76630 ROPE, STARTER 1 1

38B 3 160810-76630 ROPE, STARTER 1

39 3 181130-76680 NUT 1

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

Fig.7. COOLING & STARTING DEVICE

DGY17/20N-M
DGY27/31IN-M

DGY27N-E
DGY3IN-E

19

D14270-45100
D14370-45100
D83280-4520012
083380-4520012
014280-4550050
014380-4550050
083280-4550039
083380-4550039
D14270~45700
D14370-45700
D14260-76120
014388-76120
D14270-76500
D14278-76500
DB3366-95200

(Ay=DGY17/20N
(B)=DGY17/20N-E
(C)=DGY17/20N-M

(D)=DGY27/31N-E
(E)=DGY27/31N-M
(F)=

No. Lev. Parts No. Description Qty
A B (€ O (E) (F)

40 3  181130-76700 WASHER 1

41A 1  114250-76590 PULLEY, STARTER 1 1

41B 1  114350-76590 PULLEY, STARTER 1

42 1  114250-76600 PLUNGER 1 1 1

43 1 114250-76610 HOLDER, PLUNGER 1 1 1

44 1 26106-060082 BOLT, M6X 8 PLATED 4 4 4

45 1 26106-060122 BOLT, M6X 12 PLATED 3 3 3

46 1  183294-95300 SPONGE ASSY 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

; (A)=DGY17/20N (D)=DGY27/31N-E
F|g8 FUEL INJECTION PUMP (B)=DGY17/20N-E (E)=DGY27/31N-M
(C)=DGY17/20N-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

0B3250-51100 1A 1 783250-51701  PUMP ASSY, INJECTION 11 1
pe3e00-31100 1B 1 783350-51701 PUMP ASSY, INJECTION 101
DB3250-51200 2 2 10554651020 GASKET 101 1 1 1
DB3350-51200 3 2 11425051080  PLATE 1 1 1 1 1
D14870-53100 4 2 114250-51150  RING, SNAP 101 1 1 1
D14270-59500 5 2 114250-51160  SPRING, PLUNGER 101 1 1 1
D14370-53500 '
DB3280-59500 6A 2 183250-51200  BODY ASSY, PUMP 1 1 1
D83380-59500 68 2 183350-51200 BODY ASSY, PUMP 101
11 2  114250-51300  VALVE ASSY, DELIVERY 101 1 1 1
14 2 105546-51330  SPRING, DELIVERY 1 1 1 1 1
15 2 114250-51340  HOLDER, DELIVERY 101 1 1 1
16 2 124550-51350  GASKET, DELIVERY 2 2 2 2 2
17 2 114250-51600  LEVER ASSY, CONTROL 11 1 1 1
18 2 114250-51640  SEAT, SPRING A 101 1 1 1
19 2 114250-51650  SEAT, SPRING B 101 1 1 1
20 2 22351-020006  PIN, SPRING 2.0X 6 2 2 2 2 2
21 2 22351-030008  PIN, SPRING 3.0X 8 1 01 1 1 1
22A 1 714250-53101  VALVE ASSY,NJECTION 101 1
228 1 71487053100  VALVE ASSY,INJECTION 1 1
23A 2 114250-53001  VALVE ASSY,INJECTION 101 1
238 2 114870-53000  VALVE ASSY,INJECTION 11
26 2 11425053080  NUT, NOZZLE D16.95 1 1 1 1 1
27 2 11425053120  SPRING, NOZZLE 101 1 1 1
28 2 11425053130  SEAT, SPRING 101 1 1 1
29 2 11425053140  PLATE 1 1 1 1 1
30 2 114250-53210  PIN 2 2 2 2 2
31 2 11425053300 HOLDER ASSY, NOZZLE 101 1 1 1
34 3 11425053331 PIN 1 1 1 1 1
35 2 11425053400  SHIM SET 101 1 1 1
42A 1 183250-59800  PIPE ASSY, INJECTION 11
428 1 114250-59800  PIPE ASSY, INJECTION 1
42C 1 183350-59800  PIPE ASSY, INJECTION 1
420 1 114350-59800  PIPE ASSY, INJECTION 1

¥

- 26

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

1 A)=DGY17/20N D)=DGY27/31N-E
Flg-g- FUEL TANK & FUEL LINE EB;:DGYl?/ZON-E EE;:DGY27I31N-M
(C)=DGY17/20N-M (F)=
No. Lev. Parts No. Description Qty |
DB3284-5510050 @ B © © € 6
DB3366-5510014 1A 1 783284-55700-R TANK ASSY, FUEL 11
DO3384 210050 1B 1 783366-55700  TANKASSY, FUEL 1 1
DB3284-59100 1c 1 783384-55700-R TANK ASSY, FUEL 1
40 D8338a-59102 3A 2 16071055061 CAPASSY 11 1
3B 2 105015-55040  CAP, FUEL TANK 1 1
10 3 160393-55050  GASKET 11 1
11 2 101504-55051  GASKET 1 1
12 2 160710-55100  FILTER, FUEL 11 1 1 1
13A 2 18392555150  GAUGE 11
138 2 183366-55150 GAUGE, LEVEL 1 1
13C 2 18362155150 GAUGE 1
14 2 103854-55220  RETAINER 2 2
15 1 183350-55110  PIN, 6X12 2
16 1 183350-55120  PIN, 6X14 4 4 2
17 1 183350-55130  WASHER 4 4 2
18 1 18372055210 GROMMET 4 4 4 4 4
19A 1 183284-55300 COCK ASSY, FUEL 101 1
198 1 183250-55320  COCK ASSY, FUEL 1 1
20 2 24341-000150  O-RING, 1AS15.0 1 1
21 1 183366-55120  FILTER, FUEL 1 1
22A 1 183284-55311  FILTER ASSY, FUEL 11
22B 1 183384-55311  FILTER ASSY, FUEL 1
23A 2 183284-55321  FILTER, FUEL 101
(& 23B 2 183384-55321  FILTER, FUEL 1
24 2  183284-55331  PLATE 11 1
e DGY27/31IN-E 38 @ BgY é ;/ %’GN—M 25 2 18328455341  GASKET 101 1
—3A-{ 10 8 K\_,) Y27/31IN-M 26 2 26366-060002  NUT, M6 2 2 2 2 2
Ly 1*@ 27A 1 183284-55400  STAY 11
—12 @ = 27B 1 183384-55401  STAY 1
-13C 28 1 114250-76610  HOLDER, PLUNGER 11
29 1 22360-060000  PIN, SNAP 6 4 4 2
30 1 24311-000400  O-RING, 1AP40.0 101 1
31 1 26022-050102  SCREW, M5X10 3 3 5
32 1 26106-060122  BOLT, M6X 12 PLATED 11 1
33A 1 183284-50010  PIPE ASSY, FUEL 101
33B 1 183366-59010  PIPE ASSY, FUEL 1 1
33C 1 183384-50010  PIPE ASSY, FUEL 2
34 2 106990-44660  CLIP, HOSE 12.5 2 2 3 4 3
37 1 183284-59020  PIPE ASSY, FUEL 11
38 2 106990-44660  CLIP, HOSE 12.5 2 2
40 1 124722-59050  CLIP, HOSE 9 2 2 2 2 2
41 1 171008-03990  CLIP, HOSE 18.5 2 2
42 1 106990-44660  CLIP, HOSE 12.5 2 2
43 1 183366-59330  PIPE, FUEL RETURN 1 1
44A 1 183366-59341  PIPE 1
448 1 183366-59351  PIPE, FUEL RETURN 1
45A 1 183284-59060  PIPE, FUEL RETURN 101
458 1 183671-59060  PIPE, FUEL RETURN 1 1
45C 1 183350-59060  PIPE, FUEL RETURN 1
46 1 26366-060002  NUT, M6 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

; (A)=DGY17/20N (D)=DGY27/31N-E
FIglO STARTING MOTOR & DYNAMO (B)=DGY17/20N-E (E)=DGY27/31N-M
(C)=DGY17/20N-M (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 114362-77011  STARTER (S114-414A) 1 1 1 1
biaces-77100 2 2 114381-77110  ARMATURE 11 1 1
D14279-77300 3 2 X2114811000  WASHER KIT, THRUST 11 1 1
p1ace7- 77900 4 2 X2114715500  STOPPER SET, PINION 1 1 1 1
D14351-78300 5 2 114381-77130  COILASSY, FIELD 11 1 1
6 2  114381-77140  COVER, REAR 11 1 1
7 2 114371-77160  HOLDER ASSY, BRUSH 1 1 1 1
8 3 114371-79040  BRUSH (-) 2 2 2 2
9 3 114371-79050  BRUSH (+) 11 1 1
10 3 114371-79060  SPRING, BRUSH 3 3 3 3
1 2 X2114455080  PINION ASSY 1 1 1 1
12 2 114381-77150  HOUSING ASSY, GEAR 11 1 1
13 2 114371-77170  COVER KIT, DUST 1 1 1 1
14 2 X2114560130  LEVERKIT, SHIFT 11 1 1
15 2 X2114275010  SWITCH ASSY, MAGNET 11 1 1
16 2 X2114680050  BOLT, THROUGH 2 2 2 2
17 2 114371-79070  BOLT6 2 2 2 2
18 2 X2114274200  COVER, TERMINAL 11 1 1
19 1 160970-77350  RECTIFIER, ZR2117 1 1
20 1 183350-77400  WIRE, LEAD 11 1 1
21 1 183256-78300 REGULATOR 1 1
22 1 183256-78310  RELAY 1 1
23 1 183267-91390  HARNESS, WIRE 1 1
24 1 26106-060122  BOLT, M6X 12 PLATED 1 1
25 1 26106-100302  BOLT, M10X 30 PLATED 2 2 2 2
26 1 114351-78250  DYNAMO ASSY 1 1 1 1
27 2 114351-78750  STATORASSY 11 1 1
23 DGY17/20N-M 28 2 114351-78760  WHEEL, DYNAMO 11 1 1
DGY27/31N-M 29 1 160710-78710  CLAMP, CORD 11 1 1
30 1 26476-060142  SCREW, TAPPING M6X14 11 1 1
31 1 26476-060202 SCREW, TAPPING M6X20 3 3 3 3
32 1 26577-060142 SCREW M 6X 14 3 3 3 3

21
g
ﬁ 22
N

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

1 A)=DGY17/20N D)=DGY27/31N-E
Fig.11. TOOLS,LABEL & GASKET SET EB;:DGYWZON_E EE;:DGYZWMN_M
(C)=DGY17/20N-M F)=
No. Lew Parts No. Description » ® (C)QII{D) © ® I
DB83284-07310
VANMARE =N = 2o D83292-07500 2 1 183385-07200  LABEL 1
D83385-07340 3 1 183250-07110  LABEL, YANMAR 1
06328607310 4A 1 114270-07050  LABEL, (L40A) 11
DB83296-07500
[ 0a3389-07100 4B 1  114370-07050  LABEL, (L60A) 1
/3] D833%6-07500 5 1 183384-07250  LABEL, KVA 1
Desems o 6 1 114250-07350  LABEL, YANMAR DIESEL 1
2 D14280 32100 7 1 170001-07230  LABEL,MUFFLER CAUTIO 1 1 1
(=) 8 1 183366-07290  LABEL 1 1
— 9 1 183366-07280  LABEL, AIR CLEANER 1 1
VAININAIT 10 1 183610-07230  LABEL, 50HZ 101 1
T — Ei=r —28 1 1 183620-07230  LABEL, 60HZ 11 1
| ] H2 |t T ] 12 1 183250-07260  LABEL, CAUTION 1 1 1 1 1
13 1 183284-07351  LABEL, F.O.COCK 11 1
14 1 183366-07251  LABEL, F.O. COCK 1 1
15 1 183284-07370  LABEL, OPERATION 11 1
16 1 183292-07210  LABEL, OPERATION 1 1
17 1 183250-07450  LABEL 101 1 1 1
18 1 183250-07480  LABEL, RUN-STOP 11 1
19 1 183267-07230  LABEL 1 1
20A 1 183284-07760 LABEL, GENERATOR 1 3
20B 1 183288-07760  LABEL, GENERATOR 1 4
20C 1 183285-07760  LABEL, GENERATOR 1 3
20D 1 183289-07760  LABEL, GENERATOR 1 4
20E 1 183257-07900  LABEL, GENERATOR 1 3
20F 1 183267-07900  LABEL, GENERATOR 1 4
206 1 183385-07760  LABEL, GENERATOR 1 3
20H 1 183389-07760  LABEL, GENERATOR 1 4
201 1 183357-07900  LABEL, GENERATOR 1 3
20) 1 183367-07900  LABEL, GENERATOR 1 4
21A 1 183262-07230  LABEL, GENERATOR 11 1
21B 1 183352-07230  LABEL, GENERATOR 101
22A 1 183385-07551  LABEL, GENERATOR 1 3
22B 1 183389-07550  LABEL, GENERATOR 1
23 1 183210-07390  LABEL, G.R.D. 1 1
24 1 183284-07900  LABEL, YANMAR 1
25 1 183366-07240  LABEL, DAIN 1 1
26 1 114261-07350  LABEL 11 1
27 1 183250-07750  LABEL 11 1 1 1
28 1 183356-07310  LABEL 2 2
29 1 114250-92600  BAG, TOOL 11 1 1 1
30 1 160330-92730  DRIVE, SCREW 1 1 1
31 1 7E4133-99290  JUG ASSY, OIL 1 1
34 1 28110-100120  SPANNER, 10X12 1 1 1 1 1
35 1 28110-140170  SPANNER, 14X17 11 1 1 1
36 1 28210-000150  OILER 11 1 1 1
?Srgﬂti FOR DGYLINATN-E/2TN.E 37 1  114250-92101  F.W. LOCKING HANDLE 11 1 1 1 5
2) ONLY FOR DGY20N/20N-Ef3IN.E. 38 1 114250-92130  REMOVER, FLYWHEEL 101 1 1 1 5
(3) ONLY FOR DGY17N/L7N-E/17N-M 40 2 26116-060454  BOLT M 6X 45 PLATED 4 4 4 4 4 5
J27TN-E/27N-M. a1 2 26116-080454  BOLT, M8X 45 PLATED 3 3 3 3 3 5
(4) ONLY FOR DGY20N/20N-E/20N-M 42 2 26716060002  NUT, M6 8 8 8 8 8 5
/31N-E/31N-M. 43 2 26716-080002  NUT, M8 6 6 6 6 6 5
(5) OPTIONAL PART. - o

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M49100

Fig.11. TOOLS,LABEL & GASKET SET ooty Eroevne
(C)=DGY17/20N-M F)=
No. Lev. Parts No. Description w ® (C)QII{D) ©® © I R
DB83284-07310
{W@mm e ]_2 2o prEr A1 44A 1 114350-92301  GUIDE, OIL SEAL 1 1 1 5
D83385-07310 44B 1 114650-92300  GUIDE, OIL SEAL 1 1 5
6RO
08328607310 45A 1 114250-92311  INSTALLING TOOL 1 1 1 5
0a3389-07100 45B 1 114350-92311  INSTALLING TOOL 11 1 1 1 5
/3] D833%6-07500 46A 1 114250-92350  INSTALLING TOOL 11 1 5
Desems o 468 1 114350-92350  INSTALLING TOOL 11 5
2 D14280 32100 47A 1 183262-92350 TOOL, ROTOR REMOVER 1 1 1 5
ez 47B 1 183362-92350 TOOL, ROTOR REMOVER 1 1 5
48A 1 714250-92602  GASKET SET 11 1 5
48B 1 71435092602 GASKET SET 1 01 5
Ei=r —28 49A 2 114250-01340  GASKET, HEAD 1 1 1
T = CIR 49B 2 114350-01340  GASKET, HEAD 11
50A 2 114250-01380  O-RING 1 1 1
50B 2 114350-01380  O-RING 1 1
51A 2 114250-01412  GASKET, CRANK CASE 11 1
51B 2 114350-01412  GASKET, CRANK CASE 11
52 2 24311-000180  O-RING, 1AP18.0 2 2 2 2 2
53 2 114250-01840  GASKET 11 1 1 1
54 2 22190-160002  WASHER, SEAL 16 2 2 2 2 2
55A 2 114250-11340  SEAL, VALVE STEM 2 2 2
55B 2 114350-11340  SEAL, VALVE STEM 2 2
56 2 114250-11460  GASKET, NOZZLE 11 1 1 1
57 2 114250-11310  GASKET, BONNET 11 1 1 1
58A 2 114250-12200  GASKET 11 1
588 2 114350-12201  GASKET 1 1
59 2 114250-12210  GASKET, AR CLEANER 11 1 1 1
60 2 114250-13200  GASKET, MUFFLER 11 1 1 1
61 2 10333832570  O-RING 1 1 1 1 1
62 2 24341-000224  O-RING, 1AS22.4 11 1 1 1

Remarks
(1) ONLY FOR DGY17N/17N-E/27N-E.
(2) ONLY FOR DGY20N/20N-E/31N-E.

(3) ONLY FOR DGY17N/17N-E/17N-M
[27N-E/27N-M.

(4) ONLY FOR DGY20N/20N-E/20N-M
/31N-E/31N-M.

(5) OPTIONAL PART. Ves o Ves o
N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M49100

; A)=DGY17/20N D)=DGY27/31IN-E
Flglz FRAME & BATTERY EB;:DGYl?/ZON-E EE;:DGY27/31N-M
(C)=DGY17/20N-M GE
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
gggggg:ggigggg 1A 1 183284-08010-R FRAME ASSY 1
AR TId 1B 1 183285-08010-R FRAME ASSY 1
gggggg:;gggggg 1C 1 183384-08010-R FRAME ASSY 1
D83251-79310 2A 1 183250-08150  STOPPER 1 1
083383-7930050 2B 1 183350-08150  STOPPER 1
3 1 183250-08160 RUBBER, STOPPER 1 1 1
4 1  183284-08250 DAMPER 4 4 4
5 1 183384-08350-R COVER, ENGINE 1
6 1 183350-55120 PIN, 6X14 4
7 1 183720-55210 GROMMET 4
8 1  22360-060000 PIN, SNAP 6 4
9 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2
10 1 26106-100352 BOLT, M10X 35 PLATED 2 2 2
11 1 26106-100402 BOLT, M10X 40 PLATED 2 2 2
12 1 26366-100002 NUT, M10 4 4 4
13 1 26696-100002 NUT, LOCK M10 4 4 4
14 1 101147-12550 NUT 2 2
15A 1 183251-79510 BATTERY, 12N18-3 1
15B 1 183350-79510 BATTERY ASSY, 26A19L 1
18 1 183350-79630-R RETAINER, BATTERY 1 1
19 1 183920-79650 BOLT, BATTERY 2 2
20 1 121750-59890 BAND, 140 1 1
21 1 105430-67110 CLAMP, CORD 1
22 1 183350-79550 CABLE, - 1
23A 1 183251-79550 CABLE (+) 1
23B 1 183350-79560 CABLE, + 1
24 1 183251-79570 CABLE (-) 1
25 1  183920-79560 CABLE, - 1 1
26 1 183350-79610-R BRACKET, BATTERY 1
27 1 26106-060122 BOLT, M6X 12 PLATED 2
28 1 26106-060102 BOLT, M6X 10 PLATED 4
29 1 26106-080302 BOLT, M8X 30 PLATED 1 1
30 1 26366-080002 NUT, M8 1 1

DGY27/31IN-E

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

; A)=DGY17/20N D)=DGY27/31N-E
Flg]-3 SOUND PROOF CASE EB;:DGYl?/ZON-E EE;:DGY27/31N-M
(C)=DGY17/20N-M (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
26 (@) @_2 D83267-0810150 1 1 105425-01690 PLUG, 16 2 2
D83392-0810130 2 1 105990-07920  BOLT, EYE M14 1 1
DB3267-79300 3 1 183366-08051 CASE 1 1
pe3300-52209 4 1  183366-08080-R COVER 1 1
5 1 183366-08091-R CASE 1 1
6 1 183267-08100-R CASE 1 1
7 1 183366-08111-R CASE 1 1
8 1 183294-08120 FRAME, LIFTING 1 1
9A 1 183266-08150 STOPPER 1
9B 1 183366-08150 STOPPER 1
10 1 183366-08170-R COVER 1 1
11 1 183366-08180 RUBBER 1 1
12 1 183366-08190-R STOPPER 1 1
13 1  183250-08220 DAMPER 4 4
14A 1 183266-08240 STAY, DAMPER 1
14B 1 183392-08230 STAY, DAMPER 1
15A 1 183267-08240 STAY, DAMPER 1
15B 1 183392-08250 STAY, DAMPER 1
16 1 183366-08290 WASHER 1 1
17 1 183266-08360 WHEEL, 100 4 4
18 1 183366-08400 PIPE, WATER DRAIN 1 1
19 1 183366-08461 FLANGE 1 1
20 1 183366-08470 COVER, MUFFLER 1 1
21 1 183101-08550 BOLT 1 1
22 1 183210-08810 NUT 1 1
23 1 183366-08900 BOLT, M6X14 52 52
24 1 183267-08910 BOLT, M6X25 1 1
25 1 183350-55130 WASHER 1 1
26 1 183366-55210 GROMMET 1 1
27 1 160810-55480 PIECE 1 1
AF-T4ITE-IA 28 1 194312-61810  CAM, BONNET LOCK 1 1
TO STARTING MOTCR 29 1 194555-61820 LEVER, BONNET LOCK 1 1
30 1 194312-61840 WASHER, BWW-626 1 1
31 1 22117-120000 WASHER, 12 4 4
32 1 22137-080000 WASHER, 8 2 2
33 1 22137-140000 WASHER, 14 1 1
34 1 22272-000050 RING, E-5 4 1
35 1 22417-320250 PIN, COTTER 3.2X25 4 4
36 1 26106-080202 BOLT, M8X 20 PLATED 2 2
37 1 26106-080252 BOLT, M8X 25 PLATED 2
38A 1 26106-080602 BOLT, M8X 60 PLATED 1
38B 1 26106-080452 BOLT, M8X 45 PLATED 1
39 1 26106-100162 BOLT, M10X 16 PLATED 2 2
40 1 26106-100382 BOLT, M10X 38 PLATED 2 3
41 1 26366-080002 NUT, M8 4 4
42 1 26366-100002 NUT, M10 2 2
43 1 26696-100002 NUT, LOCK M10 8 8
DGY27/31N-M 44 1 22190-160002 WASHER, SEAL 16 2 2
i) ﬂi%@?ﬂhl‘“%}ﬁmﬁ, RAZRG 824" 7Y, 7' FAY-LRBY-LERLTUIT, ) 45 1 101147-12550 NUT 2 2
Note) The enclosed drawing numbers indicate the parts lined with rubber sponge, glass wool or some kinds of seal. 46 1 183350-79510 BATTERY ASSY, 26A19L 1 1
49 1 183350-79630-1 RETAINER, BATTERY 1 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

Fig.13. SOUND PROOF CASE

25 @) 2 083267-0810150
083392-0810150
0D83383-7920112

DB83267-79300

08336695200

D83366-95300

AS=T4DTE-FA
TO STARTING MOTCR

DGY27/31IN-M

¥) BEE( ) THNTWILOR, RALHY AR VY, 7' FAV-LIBY-LERLTNET,
Note) The enclosed drawing numbers indicate the parts lined with rubber sponge, glass wool or some kinds of seal.

(Ay=DGY17/20N
(B)=DGY17/20N-E
(C)=DGY17/20N-M

(D)=DGY27/31N-E
(E)=DGY27/31N-M

(F)=

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
50 1 183920-79650 BOLT, BATTERY 2 2
51 1 121750-59890 BAND, 140 2 2
52 1 183251-79560 CABLE, + 1 1
53 1 183920-79560 CABLE, - 1 1
54 1 183251-79570 CABLE (-) 1 1
55 1 26106-060122 BOLT, M6X 12 PLATED 2 2
56 1 183366-95240 SPONGE 1 1
57 1 183366-95300 SPONGE 1 1
58 1  183294-95350 SEAT ASSY 1 1
65 1  183294-95400 CAP ASSY 1 1
68 1 183366-95500 SPONGE ASSY 1 1
79 1  183366-95520 SPONGE ASSY 1 1
82 1 183366-95530 SPONGE ASSY 1 1
85 1 183366-95550 SPONGE ASSY 1 1
88 1 183366-95950 SEAT 1 1
89 1 183366-95680 WOOL, GLASS 1 1
90 1 183366-95852 WOOL ASSY, GLASS 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

; A)=DGY17/20N D)=DGY27/31N-E
Flg .14. GENERATOR EB;:DGYl?/ZON-E EE;:DGY27/31N-M
(C)=DGY17/20N-M (F)=
No. Lewv. Parts No. Description ' I R
D832684-74300 A (B) () O (B ¢
O Taz00 1A 1 18328474050 GENERATOR, 2.0KVA 50 11 1 1
gggggg:;ﬁggg 1B 1 183288-74050 GENERATOR, 2.0KVA 60 1 1 1 2
D83298-74200 1C 1 183384-74050 GENERATOR, 3.0KVA 1 1 3
DEaa8G 74300 1D 1 183388-74050 GENERATOR, 3.0KVA 1 1 4
19 18 DB3284-7420050 2A 2 183730-74200  STATOR ASSY 1 1 1 1
2B 2  183740-74200 STATOR ASSY 1 1 1 2
2C 2 183830-74200 STATOR ASSY 1 1 3
2D 2 183840-74200 STATOR ASSY 1 1 4
3A 3 183730-74290 STATOR 1 1 1 1
3B 3 183740-74290 STATOR 1 1 1 2
3C 3 183830-74290 STATOR 1 1 3
/ 3D 3 183840-74290 STATOR 1 1 4
BDDD 4 3 183740-74250 COVER, REAR 1 1 1
5 3 183740-74310 CLAMP 1 1 1
6 3 183620-74270 TERMINAL 1 1
7 3 183350-74380 SCREW, M4X14 1 1 1 1 1
8 3 183210-74470 RECTIFIER 1 1 1 1 1
9 3 183620-74310 SCREW M 5X10 3 3 3 3 3
10 3 183740-74170 CONDENSER 2 2 2 2 2
11 3 183740-74180 CLAMP 2 2 2 2 2
12A 2 183741-74351 ROTOR ASSY 1 1 1
12B 2 183840-74351 ROTOR ASSY 1 1
13 3  183740-74360 FAN 1 1 1 1 1
14 3  183740-74370 BEARING 1 1 1 1 1
15 3 183294-74080 RECTIFIER, ROTOR 2 2 2 2 2
16 1 183284-74400-R COVER 1 1 1
17A 1 183262-74410 BOLT, THROUGH M6X90 4 4 4
17B 1 183362-74410 BOLT, THROUGH M6X110 4 4
18A 1 26116-081902 BOLT, M8X190 PLATED 1 1 1
18B 1 183382-74430 BOLT, M10X188 1 1
19A 1 183262-74090 BAND, GENERATOR 1 1
19B 1 183362-74090 BAND 1
20 1 26557-040082 SCREW, M4X 8 3 3 3
Remarks
(1) ONLY FOR DGY17N/17N-E/17N-M.
(2) ONLY FOR DGY20N/20N-E/20N-M.
(3) ONLY FOR DGY27N/27N-E/27N-M.
(4) ONLY FOR DGY31N/31N-E/31N-M. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

Fig.15. PANEL(DGY17N/20N/27N-E/31N-E)

DGY27/31IN-E

28
A

35 AC]t‘/M 30 Ub-CMPA

AC7D-1A ACZL—2A

PI-RI7A S
31 VA-9A (W)

M AcTEuMa 32
VA-9h
ACTVEYM 33

Gl
AC7U-%A o ™
34 ACIVEIRA

=)
X 7-2A
(Y/6)
<& N
ACITEIM

36 ACTYEYAA
3 A/ Ih

083284-91100
083385-91101
083288-91100
083389-91101

(Ay=DGY17/20N
(B)=DGY17/20N-E
(C)=DGY17/20N-M

(D)=DGY27/31N-E
(E)=DGY27/31N-M
(F)=

Remarks

(1) ONLY FOR DGY17N.
(2) ONLY FOR DGY20N.
(3) ONLY FOR DGY27N-E.
(4) ONLY FOR DGY31N-E.

No. Lewv. Parts No. Description R
A B (€ O (E) (F)
1A 1 183284-91050 BOXASSY, PANEL 1 1
1B 1 183288-91050 BOXASSY, PANEL 1 2
1C 1 183385-91051 BOX ASSY, PANEL 1 3
1D 1 183389-91051 BOX ASSY, PANEL 1 4
2A 2 183284-07410 LABEL, AMPERE 1 1
2B 2 183284-07400 LABEL, AMPERE 1 2
2C 2 183394-07400  LABEL, AMPERE 2 3
2D 2 183384-07400 LABEL, AMPERE 1 4
3A 2 183730-07490  SHEET 1 2 1
3B 2 183730-07490  SHEET 2 2
5 2 183210-08810  NUT 1 1
6 2 183350-55130  WASHER 1 1
7 2 183976-91080  SCREW, M4X10 2 4
8 2 183976-91080 SCREW, M4X10 1 1
9 2 183896-91090  SCREW, M5X10 2 2
10 2 183976-91090  SCREW, M3X5 2 2
11 2 183730-91210 REGULATOR, VOLTAGE 1 1
12 2 183830-91320  SOCKET, 30A 1
13 2 183920-91320  SOCKET, 125VX2 1 1
14 2 183920-91450  SWITCH ASSY, KEY 1
16 3 183920-91280 KEY, STARTER SWITCH 1
17 2 183284-91501 LAMP ASSY, ALERT 1 1
20 2 183284-91600 RELAYASSY 1 1
21 2 183284-91680 HOLDER 1 1
22 2 183284-91690 CUSHION 1 1
24A 2 183284-91900 BOARD, PANEL 1
24B 2 183285-91901 BOARD, PANEL 1
25 2 183925-91990  NUT, LOCK 2 2
26A 2 183284-95500 HARNESS, WIRE 1
26B 2 183384-95501 HARNESS, WIRE 1
27 2 183285-95600 HARNESS, WIRE 1
28A 2 183284-95810 HARNESS ASSY, WIRE 1
28B 2 183384-95810 HARNESS ASSY, WIRE 1
29 3 183284-95620 HARNESS, WIRE 2
30 3 183284-95630 HARNESS, WIRE 2 2
31 3 183284-95670 HARNESS, WIRE 1 1
32 3 183284-95820 HARNESS, WIRE 1 2
33 3 183284-95830 HARNESS, WIRE 1 1
34 3 183284-95860  HARNESS, WIRE 1 1
35 3 183384-95820 HARNESS, WIRE 1
36 3 183384-95830 HARNESS, WIRE 2
37 2 183284-95940  HARNESS, WIRE 1
38A 2 183000-96400 BREAKER, AC 17.5A 1 1
38B 2 183000-96540  BREAKER, AC 20A 1 2
38C 2 183000-96560 BREAKER, AC 27A 1 3
38D 2 183000-96520  BREAKER, AC 30A 1 4
39 2 183625-98040 GROMMET 1 1
40 2 23414-220029  GASKET, 22X1.0 1
41 2 26113-060162 BOLT, M6X 16 1 1
42 2 26753-060002 NUT, LOCK M6 1 1
43 2 26757-040002 NUT, LOCK M4 2 4

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

Fig.15. PANEL(DGY17N/20N/27N-E/31N-E)

(A)=DGY17/20N
(B)=DGY17/20N-E
(C)=DGY17/20N-M

(D)=DGY27/31N-E
(E)=DGY27/31N-M
(F)=

No. Lev. Parts No. Description Qty
A (B (©) () () (F)

44 2 29311-122000  GROMET, 12.0X2 2 2
Das284-1100 45 1 18389691090  SCREW, M5X10 4 4
083208-1100 46 1 183620-91310  SCREW M 3X 10 4 4
DB3365-81101 47 1  183266-91690  DC.SOLENOID(12V) 1 1

48 1 18372091750  PLUG, 125VX15A 2 2

49 1 18339291750  PLUG, 30A-250V 1

DGY27/31IN-E

28
A

35 AC]t‘/M 30 Ub-CMPA

AC7D-1A ACZL—2A

P5-pSTA -

31 VA-9A (W)

@%@ AcTEuMa 32
VA-9h
ACTVEYM 33

36 ACaVEYMA
R) 29 )
AC7U=%A - ()

34 ACIVEIRA

=)
X 7-2A
(Y/6)
<& N
ACITEIM

Remarks
(1) ONLY FOR DGY17N.
(2) ONLY FOR DGY20N.

(3) ONLY FOR DGY27N-E.
(4) ONLY FOR DGY31IN-E. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M49100

Fig.16. PANEL(DGY17/20N-E) BrDavLTISONE (BoavaTmIN
(C)=DGY17/20N-M (F)=
No. Lev. Parts No. Description Qty I R
-1 A B () DO () (A

1A 1  183285-91050 BOXASSY, PANEL 1 1

1B 1 183289-91050 BOXASSY, PANEL 1 2

2A 2 183284-07410  LABEL, AMPERE 1 1

2B 2 183284-07400  LABEL, AMPERE 1 2
3 2 183730-07490  SHEET 2
5 2 183210-08810  NUT 1
27 6 2 18335055130 WASHER 1
A 7 2 183976-91080  SCREW, M4X10 2
oBACTYEYRA 29 YYCMPA 8 2 183976-91080  SCREW, M4X10 1
9 2 183896-91090  SCREW, M5X10 2
m - 10 2 183976-91090  SCREW, M3X5 2
w5 11 2 183730-91210 REGULATOR, VOLTAGE 1
Qe Pl 12 2 183920-91320  SOCKET, 125VX2 1
30 acavm 13 2 183920-91450  SWITCHASSY, KEY 1
w 15 3 183920-91280  KEY, STARTER SWITCH 1
(0 - 16 2 183284-91501  LAMP ASSY, ALERT 1
ACTTEIM  pcgypypa3t 19 2 183284-91600  RELAY ASSY 1
32 3377AA 20 2 183284-91680  HOLDER 1
VA=9A = 21 2 183284-91690  CUSHION 1
® (v/6) 23 2 18328591901  BOARD, PANEL 1
ACTU=2A ACITEYMA 24 2 183925-91990  NUT, LOCK 2
25 2 183284-95500 HARNESS, WIRE 1
26 2 183285-95600 HARNESS, WIRE 1
27 2 183284-95810 HARNESS ASSY, WIRE 1
28 3  183284-95620 HARNESS, WIRE 2
29 3 183284-95630 HARNESS, WIRE 2
30 3 183284-95670  HARNESS, WIRE 1
31 3  183284-95820 HARNESS, WIRE 1
32 3  183284-95830 HARNESS, WIRE 1
33 3 183284-95860  HARNESS, WIRE 1

34 2 183000-96400 BREAKER, AC 17.5A 1 1

35 2 183000-96540  BREAKER, AC 20A 1 2
36 2 183625-98040 GROMMET 1
37 2 23414-220029  GASKET, 22X1.0 1
38 2 26113-060162  BOLT, M6X 16 1
39 2 26753-060002  NUT, LOCK M6 1
40 2 26757-040002  NUT, LOCK M4 2
a1 2 29311-122000  GROMET, 12.0X2 2
42 1 183896-91090  SCREW, M5X10 4
43 1 183620-91310 SCREW M 3X 10 4
a4 1 183266-91690  DC.SOLENOID(12V) 1
45 1 183720-91750  PLUG, 125VX15A 2

Remarks
(1) ONLY FOR DGY17N-E.
(2) ONLY FOR DGY20N-E.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M49100

Fig.17. PANEL(DGY17/20/27/31N-M)

(Ay=DGY17/20N
(B)=DGY17/20N-E

(D)=DGY27/31N-E
(E)=DGY27/31N-M

(C)=DGY17/20N-M (F)=
No. Lewv. Parts No. Description ' I R
D83294-91100 A (B () O () A
Do3009-01100 1 1 160797-77250  SWITCHASSY, KEY 1 1
DB3894-91100 5 2 160797-77270  KEY, REVERSE 1 1
6A 1 183294-91050  PANELASSY 1 1
6B 1 183298-91050 PANELASSY 1 2
6C 1 183394-91050 PANELASSY 1 3
6D 1 183894-91050 PANELASSY 1 4
7A 2 183284-07410  LABEL, AMPERE 1 1
7B 2 183284-07400  LABEL, AMPERE 1 2
7C 2 183394-07400  LABEL, AMPERE 1 3
7D 2 183384-07400  LABEL, AMPERE 1 4
9 2 183367-91070  METER, HOUR 1 1
10 2 183976-91080  SCREW, M4X10 2 2
11 2 183976-91080  SCREW, M4X10 1 1
12 2 183976-91080  SCREW, M4X10 2
13 2 183976-91090  SCREW, M3X5 2 2
14 2 183976-91090  SCREW, M3X5 2 2
15 2 183976-91090  SCREW, M3X5 2 2
16 2 183730-91210 REGULATOR, VOLTAGE 1 1
17 2 183825-91250 CONSENT 1 1
18 2 183920-91320  SOCKET, 125VX2 1 1
19 2 183830-91320  SOCKET, 30A 1
20 2 183794-91510 LAMP ASSY, PILOT 1 1
24 2 183294-91600  RELAY ASSY 1 1
it OPTIO";‘QET_ 25 2 183284-91680 HOLDER 1 1
26 2 183284-91690 CUSHION 1 1
17 31 27 2 18313191701  LAMP, ALARM 1 1
32w acavEyM 33 DC7L-A 28A 2 183294-91900  BOARD, PANEL 1
%5 ACTU=2A 28B 2 183394-91900  BOARD, PANEL
® ) 29 2 183925-91990  NUT, LOCK 2 2
ACcTSoorA DCIVESA - 30A 2 183294-95500 HARNESS, WIRE 1
36 PUA-9A AP 38 VA-9A 308 2 183394-95500  HARNESS, WIRE 1
S 31A 2 183294-95810 HARNESS ASSY, WIRE 1
ﬁ% 5 318 2 183394-95810 HARNESS ASSY, WIRE 1
ACTU=DA 32 3 183284-95620 HARNESS, WIRE 1
DC7V-11 ® aom " A)J}\'\ 33 3 183294-95670  HARNESS, WIRE 1 1
DCIYESkA 4200 34 3 183284-95680  HARNESS, WIRE 1
VA=9A ACTVEIN 35 3 18329495820 HARNESS, WIRE 1
39O —ﬁ’u 36 3 183294-95850 HARNESS, WIRE 1 1
7 a1 " SIS 37 3 183294-95860 HARNESS, WIRE 1 1
" 44t 4—— 43 ""[EoA)A 38 3 183294-95890 HARNESS, WIRE 1 1
7C ALIZER S 39 3 183294-95900 HARNESS, WIRE 1 1
70 & 0 40 3 183888-95270  HARNESS, WIRE 1
DGY27/31N-M ACaii ACTEIA 41 3 183284-95820 HARNESS, WIRE 1
42 3 183384-95820 HARNESS, WIRE 1
43 3 183294-95870  HARNESS, WIRE 1
44 3 183384-95800 HARNESS, WIRE 1
—— 45 2 183284-96310 BREAKER, DC 1 1
emarks 46 2 183284-96320  CAP, BREAKER 1 1
gg 8“& Egg Bg%m: 47A 2 183000-96400 BREAKER, AC 17.5A 1 1
(3) ONLY FOR DGY27N-M. 47B 2 183000-96540  BREAKER, AC 20A 1 2
(4) ONLY FOR DGY31N-M. 47C 2 183000-96560 BREAKER, AC 27A 1 3
(5) OPTIONAL PART. Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'




0CD10-M49100

Fig.17. PANEL(DGY17/20/27/31N-M)

‘5 ;SI OPTIONAL
jals] PART.

083294-91100
083394-391100
083298-91100
DB3894-91100

17

7C
70

=<

DGY27/31IN-

32w  ACIVEIMA
{v) &

=)
ACITEIMA DCIVEIMA

36 PIAIA Ac3

37 2749

DCIZEIRA

=)
SEUM 38
- @))/9
DC7y=1A %@

ACIVEIN

3 DC7L-2A

Jaw AR 3

}/ %5 ACTU=2A
(R (>
X VA-9A

31

AC7L-2A
40
0

At
(154)

VA=A ACIVEIN

ACIVEIR
L 41m C(15A)’\
ACIVEIRA 440 S

ACIVEIN

)
{15A) A

A

42 >
30A) A
. _L)_

ACIYEIN
43 (304) A

S
)
)]
ACTU-2A

(Ay=DGY17/20N
(B)=DGY17/20N-E
(C)=DGY17/20N-M

(D)=DGY27/31N-E
(E)=DGY27/31N-M
(F)=

Remarks

(1) ONLY FOR DGY17N-M.
(2) ONLY FOR DGY20N-M.
(3) ONLY FOR DGY27N-M.
(4) ONLY FOR DGY31N-M.

(5) OPTIONAL PART.

No. Lewv. Parts No. Description
A B (€ O (E) (F)
47D 2 183000-96520 BREAKER, AC 30A 1
48 2 183625-98040 GROMMET 1 1
49 2  26757-040002 NUT, LOCK M4 2 2
50 2 26757-040002 NUT, LOCK M4 2
51 1 183896-91090 SCREW, M5X10 6 6
52 1 183250-91690 DC.SOLENOID(12V.10W) 1 1
53 1 183720-91750 PLUG, 125VX15A 1 1
54 1 183392-91750 PLUG, 30A-250V 1
55 1 183720-91790 PLUG, DC12V 1 1
56 1 183210-91880 CABLE, CHARGING 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
101147-12550

101158-11180
101504-55051
103338-32570

103854-01221
103854-55220
105010-11490

105015-55040
105225-01240
105225-66990
105425-01690

105430-67110
105546-51020
105546-51330
105990-07920
106990-44660

114250-01200
114250-01210
114250-01220
114250-01250
114250-01340

114250-01380

114250-01412

114250-01800
114250-01830
114250-01840

114250-02030
114250-02100
114250-02113
114250-02200
114250-02210
114250-03591
114250-03640
114250-07350
114250-11020
114250-11101
114250-11113
114250-11120
114250-11180
114250-11240

Fig. No.

12
13

I\)QOU‘Ill:\O’@N

P

=
OCWOONWKFORFR O

N =

[

[

H
NRNNNNNRPNNRRRRRRERRRPRRERRRRRERRERREE

Ref. No.

45

ovRlvelivellvy)

>r>>>>>>>>>

W>>>>

>>>>>

Parts No.

114250-11240
114250-11290
114250-11310

114250-11340

114250-11460

114250-11600
114250-11651
114250-11900
114250-11951
114250-12010
114250-12200

114250-12210

114250-12520
114250-12530
114250-12550
114250-12560
114250-12580
114250-13200

114250-14200
114250-14260
114250-14450
114250-21550
114250-22302
114250-23200
114250-23220
114250-23250
114250-32010
114250-32070
114250-35070
114250-35150
114250-45211
114250-45300
114250-45310
114250-45330
114250-51080
114250-51150
114250-51160
114250-51300
114250-51340
114250-51600
114250-51640
114250-51650
114250-53001
114250-53080

Fig. No.

2
2
2
11
2
11
2

[EnY
[

[y

[EnY

[EnY

00O MWOOOONNNNFPOOOOOOUITOOUIOOIOURAOVWWWWWRWRWWNNNDN

Ref. No.

>>>w

Parts No.

114250-53120
114250-53130
114250-53140
114250-53210
114250-53300
114250-53331
114250-53400
114250-59800
114250-66200
114250-66440
114250-66550
114250-76590
114250-76600
114250-76610

114250-92101
114250-92130
114250-92311
114250-92350
114250-92600
114252-13950
114252-66120
114252-66252
114260-76520
114261-07350
114262-21600
114270-07050
114270-61520
114350-01200
114350-01210
114350-01220
114350-01250
114350-01340

114350-01380
114350-01412

114350-01700
114350-02100
114350-02113
114350-02200
114350-02210
114350-11101
114350-11113
114350-11120
114350-11340

114350-11470
114350-12011

Fig. No.

O~N~N~NOHOOO 00 000000000000

PR

[EnY

[y
WNRPNNNNRRRRRPRRPRPPRRPRPRRRRERPO

> W

> >

W WWWWOWWWW DWWWWWwwmwwww >>»> >

Parts No.
114350-12201

114350-14450
114350-22301
114350-45320
114350-45340
114350-59800
114350-76590
114350-92301
114350-92311
114350-92350
114351-78250
114351-78750
114351-78760

114360-45101-R

114362-21600
114362-77011
114370-07050
114370-45350
114371-77160
114371-77170
114371-79040
114371-79050
114371-79060
114371-79070
114381-77110
114381-77130
114381-77140
114381-77150
114650-12350
114650-92300
114658-13800
114770-61600
114770-61610
114770-66010
114770-66550
114780-21400

114780-45100-R

114781-21590
114870-11020
114870-45200
114870-53000
114870-66010
114880-76510
114881-21590
114883-66060
119260-11370

121750-59890

Fig. No.

1

[N

NOUINOOONNOOINOIOOO O M

12

WwWX>»wWOo 0w mw

o O

o]

> > OWWwwww>> > >




Parts No. Index

Parts No.

124550-51350
124722-59050
124950-01250
129100-61850
160110-01870
160110-02220

160210-02220
160260-76520
160260-76530
160260-76540
160260-76550
160260-76560
160260-76580
160260-76590
160260-76600
160260-76620
160260-76630
160290-76570
160330-92730
160393-55050
160670-66350
160710-01760
160710-55061
160710-55100
160710-78710
160797-77250
160797-77270
160810-55480
160810-76520
160810-76540
160810-76580
160810-76620
160810-76630
160840-76530
160840-76560
160910-01740
160970-77350
170001-07230
171008-03990
171022-39470
181130-76680
181130-76700
183000-96400

183000-96520

183000-96540

Fig. No.

PR NP O®

©O© RN OB~~~ N~ NN e

el
N~Nw~N~NO

b=
NNPRPORORN~NNNSN

Ref. No.

>

>>» >» » >r>>rw

> >

[vsovRvsueiivelvsRusNos]

WOOoO>» >

Parts No.

183000-96540
183000-96560

183101-08550
183131-91701
183210-07390
183210-08810

183210-74470
183210-91880
183250-01450
183250-03410
183250-03450
183250-03510
183250-03550
183250-03601
183250-07110
183250-07260
183250-07450
183250-07480
183250-07750
183250-08150
183250-08160
183250-08220
183250-11951
183250-21350
183250-39450
183250-51200
183250-55320
183250-59800
183250-66321
183250-66331

183250-66341
183250-66361
183250-66410
183250-66511
183250-91690
183251-79510
183251-79550
183251-79560
183251-79570

183256-78300
183256-78310
183257-07900
183262-07230
183262-74090
183262-74410

O0Ow

>

>W> >

>>>m

Parts No.

183262-92350
183266-08150
183266-08240
183266-08360
183266-21590

183266-45110-2

183266-45360
183266-45460
183266-66110
183266-66210
183266-66230
183266-91690

183267-07230
183267-07900

183267-08100-R

183267-08240
183267-08910
183267-66240
183267-66350
183267-91390
183284-07351
183284-07370
183284-07400

183284-07410

183284-07760
183284-07900

183284-08010-R

183284-08250
183284-13050
183284-13500
183284-13550
183284-55300
183284-55311
183284-55321
183284-55331
183284-55341
183284-55400
183284-59010
183284-59020
183284-59060
183284-74050

183284-74400-R

183284-91050
183284-91501

OCOOOWWOOOOON

=
A D

15
15

=
(e}

NN
ouhbhRPL,rbhO~NNNN

> > >r>r>WOE

>>>

> >»>» >>

Parts No.
183284-91600

183284-91680

183284-91690

183284-91900

183284-95500

183284-95620

183284-95630
183284-95670

183284-95680
183284-95810

183284-95820

183284-95830
183284-95860

183284-95940
183284-96310
183284-96320
183285-07760

183285-08010-R

183285-66420
183285-91050
183285-91901

183285-95600

183288-07760
183288-74050
183288-91050
183289-07760
183289-91050
183292-07210
183294-08120
183294-13600
183294-74080
183294-91050
183294-91600

. No.

> >

T>OTO

WO

>




Parts No. Index

Parts No.

183294-91900
183294-95300
183294-95350
183294-95400
183294-95500
183294-95670
183294-95810
183294-95820
183294-95850
183294-95860
183294-95870
183294-95890
183294-95900
183298-91050
183350-01450
183350-03510
183350-08150
183350-13512
183350-21350
183350-51200
183350-55110
183350-55120

183350-55130

183350-59060
183350-59800
183350-66420
183350-74380
183350-77400
183350-79510

183350-79550
183350-79560

183350-79610-R
183350-79630-1
183350-79630-R

183352-07230
183356-07310
183357-07900
183362-74090
183362-74410
183362-92350
183366-07240
183366-07251
183366-07280
183366-07290

Fig. No.

TOOTITTDT

>00

vy}

oo ®—

Parts No.

183366-08051
183366-08080-R
183366-08091-R
183366-08111-R
183366-08150
183366-08170-R
183366-08180
183366-08190-R
183366-08290

183366-08351
183366-08400
183366-08461
183366-08470
183366-08900
183366-12530
183366-12590
183366-13300
183366-21590
183366-39460
183366-45111-1
183366-45220
183366-45300
183366-45320
183366-45410
183366-45460
183366-45600
183366-55120
183366-55150
183366-55210
183366-59010
183366-59330
183366-59341
183366-59351
183366-95240
183366-95300
183366-95500
183366-95520
183366-95530
183366-95550
183366-95680
183366-95852
183366-95950
183367-07900
183367-91070
183382-74430
183384-07250
183384-07400

183384-08010-R

[EnY

. No.

w > o @ O mw @

OO0 @

Parts No.

183384-08350-R

183384-55311
183384-55321
183384-55401
183384-59010
183384-74050
183384-95501
183384-95810
183384-95820

183384-95830
183384-95890
183385-07200
183385-07551
183385-07760
183385-91051
183388-74050
183389-07550
183389-07760
183389-91051
183392-08230
183392-08250
183392-91750

183394-07400

183394-13600
183394-91050
183394-91900
183394-95500
183394-95810
183610-07230
183620-07230
183620-74270
183620-74310
183620-91310

183621-55150
183625-98040

183671-13210
183671-59060
183720-55210

183720-91750

183720-91790

Fig. No.

12

TTWOOTITT

WWOIWOoOOO>

WTTTOTOO

Parts No.
183730-07490

183730-74200
183730-74290
183730-91210

183740-74170
183740-74180
183740-74200
183740-74250
183740-74290
183740-74310
183740-74360
183740-74370
183741-74351
183794-91510
183825-91250
183830-74200
183830-74290
183830-91320

183840-74200
183840-74290
183840-74351
183888-95270

183894-91050
183896-91090

183920-79560
183920-79650
183920-91280
183920-91320
183920-91450
183925-55150

183925-91990

183976-91080

Fig. No.

15

>

oXe!

O wWOoOo




Parts No. Index

Parts No.
183976-91080

183976-91090

194312-61810
194312-61840
194555-61820
22117-100000
22117-120000
22137-080000

22137-140000
22190-160002

22213-080000
22217-080000
22252-000190
22252-000210
22272-000050
22312-030080
22312-030160

22312-080120
22322-030200

22351-020006
22351-030008
22351-030012
22351-040008
22360-060000

22417-320250
22512-040120
23414-220029

23418-050000
24101-062050
24101-062060
24162-152112
24311-000180

24311-000400
24341-000150

Fig. No.

16

17

O N O 00 0o R ONOCIWO

e
gawN

e
RrooO

l_\
©COR PR

Parts No.
24341-000224

26013-080302
26014-060142
26014-080302
26022-050102
26023-030082
26106-060082

26106-060102
26106-060122

26106-060142
26106-060162

26106-060202

26106-060252

26106-060552
26106-080122
26106-080162

26106-080202
26106-080252
26106-080302
26106-080352
26106-080452

26106-080602
26106-100122
26106-100162
26106-100302
26106-100352
26106-100382
26106-100402
26113-060162

26116-060454
26116-080454
26116-081902
26216-080182
26226-060142
26226-060182

Fig. No.

> w

Parts No.

26226-060222
26226-060502
26226-060552
26347-060002
26366-060002

26366-080002

26366-100002

26476-060142

26476-060202

26557-040082

26557-060142
26577-060142
26696-100002

26716-060002
26716-080002
26753-060002

26756-060002

26757-040002

26757-060002
26757-080002
27310-060001
28110-100120
28110-140170
28210-000150
29311-122000

Fig. No.

NFPOWNPE

O w

Parts No.

714250-11570
714250-12560
714250-22502
714250-22542
714250-22550
714250-23600
714250-23610
714250-23620
714250-23703
714250-53101
714250-61501
714250-92602
714260-76821
714270-11660
714271-01560
714280-22580
714280-22620
714280-22720
714350-22502
714350-22542
714350-22550
714350-23600
714350-23610
714350-23620
714350-23704
714350-61501
714350-92602
714370-11660
714371-01560
714380-22580
714380-22620
714380-22720
714770-61700
714780-14580
714780-14581
714870-53100
714880-14580
714880-76821
783250-51701

783284-55700-R

783292-21700
783350-51701
783366-12560
783366-55700

783384-55700-R

783392-21700
7E4133-99290
X2114274200
X2114275010
X2114455080

Fig. No.

COOWOUTOONUIOOUIUIOUIUITORENRFPOIUOIOOITOOIOOIONTUORNNEFRPO0OCITOITOIOIOTOTOIWN

WOWITI>T>>WWW> > DWW OOTI>>>>>>>>>>>>>>D>>D> >




Parts No. Index

Parts No.

X2114560130
X2114680050
X2114715500
X2114811000

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.CYLINDER HEAD & BONNET
	3.AIR CLEANER
	4.MUFFLER
	5.CRANKSHAFT,PISTON & CAMSHAFT
	6.LUB.OIL PUMP & GOVERNOR
	7.COOLING & STARTING DEVICE
	8.FUEL INJECTION PUMP
	9.FUEL TANK & FUEL LINE
	10.STARTING MOTOR & DYNAMO
	11.TOOLS,LABEL & GASKET SET
	12.FRAME & BATTERY
	13.SOUND PROOF CASE
	14.GENERATOR
	15.PANEL(DGY17N/20N/27N-E/31N-E)
	16.PANEL(DGY17/20N-E)
	17.PANEL(DGY17/20/27/31N-M)
	Parts No. Index

